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(Nfmmr) (%5) (%) [ (%6) ] 4 3 3 4 4 2 2 3 2 3 3 3 3 3
i 1 71 Rz21272 FBO6155604 T|3362|485.0|( 27 U L [1.574 201 | 8O3 | 150 | 61 3 1 17 1 1 2 1 38 |1.837
P |1.502] 187 | 878 [ 122 | 51 3 1 6 0 1 2 1 37
I i R21272 FEG61556085 T13352|4850] 27 U L |1.574] 201 | 893 | 150 | #1 3 1 17 1 1 2 1 38 |1.837
P {1,802 187 | 878 | 122 | 51 3 1 16 0 i 2 1 ar
1 R21272 FRGH1S560G T3352|4850] 27 U L |1.574| 201 | 893 | 150 | 61 3 1 17 1 1 2 1 38 11,837
P [1,502| 187 | 878 | 122 [ 51 3 1 16 Q 1 2 1 a7
1 m R21272 FEAR1H5607 T 3352 485.0 27 U L [1.574] 201 | B23 | 180 | 61 3 1 17 1 1 2 1 38 |1.837
P {1502 187 | B78 | 122 | 51 3 1 16 8] | 2 1 37
B x PG 1 71 R20O3G FEGG197301 T|3343|481.7| 31 v} L [1.537 187 | 855 | 122 | 43 2 1 16 0 1 1 o] 30 |1.777
P {1,684 181 | B4AG | 113 | 43 2 1 19 Q 1 2 1 30
[ER A (0 1 741 R20036 FES6197302 T 3343|4817 31 u L [1,637] 187 | 855 | 122 | 43 2 1 16 Q 1 1 0 30 |1.7277
P 11.684] 181 | BAG | 113 | 43 2 1 19 o] 1 2 1 30
1 74 R20036 FEGOT97303 T|3343|481.7| 31 9} L [1.537| 187 | 855 | 122 | 43 2 1 16 0 1 1 0 30 |1.777
P 1,684 181 | B46 | 113 | 43 2 1 19 0 1 2 1 30
1 741 R20036 FR36197304 T 3343|4817 31 U L |1.537] 187 | 855 | 122 | 43 2 1 16 0 1 1 0 0 1777
P 11.684) 181 ) 846G | 113 | 43 2 1 19 o] 1 2 1 30
CYP Mid 2 (0.2% off-set) .5 (0 5% underload), U (Upper yield point). L {Lower yield paint)
M
fand line grained sleel, Basic oxygen process and Vacuurn degassing process were applied.= This Mill Test Cerlilicate is issued in accordance with EN 10204 Type 3.1
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EREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIRENMENTS - .
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